
1

FZG110



2

1 - 4

5 - 7

8- 10

11-13

14-16

17-19

20-22

23-25

26-28

English (EN)

Čeština (C Z  )

Slovenčina (S  K )

Polski (PL)

Magyar (HU)

Hrvatski (HR)

Srpski (SER)

Francais (FR)

Român (RO)

29

EN 



   
 

3



4

 Any change in the text and specification reserved. 

 Changes in text,design and technical specifications may vary without prior notification and 

We reserve the right of their change. 

  The user’s manual is in the languages version. 



5

FZG110



6



7



8

FZG110



9



10



PL 

11

FZG110



PL 

12



PL 

13



14

FZG110



15



16



17

HR 

FZG110



HR 

18



19

HR 



20

SER 

FZG110



SER 

21



22

SER 



23

FR 

FZG110



FR 

24



25

FR 



26

RO 

FZG110



RO 

27



28

RO 



Parts & Hardware List

1. Handle: 3 pcs 2. Lid air vent: 1 pc 3. Lid: 1 pc

4. Cooking grid: 1 pc 5. Charcoal grid: 1 pc 6. Ash catcher: 1 pc

7. Firebowl: 1 pc

A. M5 x 10 bolt: 1 pc

B. M6 x 25 bolt: 4 pcs

C. M6 large washer: 10 pcs

E. M6 x 16 bolt: 6 pcs

F. M6 wing nut: 4 pcs

D. M5 nut: 1 pc

8. Legs: 4 pcs 9. Bottom support grid: 1 pc



Charcoal Grill Assembly Instructions

F

7

D

E

C

EC

7

Step 1 Step 4

Step 5

Step 2

Step 3


